QUALITY KALiT_E_
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Bir Tiirk - ispanyol ortakligi olarak, ahsap ve sanayi boyalari, vernikleri ve tinerleri tasarimi,
tretimi ve pazarlamasi konularinda hizmet vermek amaciyla IBA KIMYA A.S. ve VALRESA
SA. tarafindan son teknolojiler kullanilarak kurulan ve 1ISO-9001/2008 Kalite Yonetim
Sistemi cercevesinde faaliyetlerini slrdlren sirketimizde Uretilen IBAVET veValresa
markali Grtnlerimiz UNE EN 71-3 Avrupa Standart normlarini karsilamakta olup insan
saghgina, diger canlilara ve cevreye zararl kursun ve diger agir metalleri icermemektedirler.
Ayrica Uranlerimizin hicbirinde Avrupa Standartlarinca kabul edilmis cins ve oranlarin

disinda herhangi bir zararli kimyasal madde bulunmamaktadir.

iba.valresa tesislerinde tretilen ve cift komponentli boya ve verniklerde kullanilan
sertlestiricilerimizin timiinde, insan saghgina duyarlihigimiz nedeniyle, disiik oranda

serbest monomer ihtiva eden "BAYER" markali Grtnler kullanilmaktadir.

iba.valresa tesislerinde uretilen tim triinlerimizin saglik acisindan endise duyulmaksizin

kullanilabilecegini bir defa daha belirtir, bugiine kadar firmamiza Ve triinlerimize géstermis

oldugunuz glven ve isbirliginiz icin tesekkir ederiz.

IBA.VALRESA
Boya ve Kimya Sanayi Tic. A.S.




vauresa iINDEKS

smart coatings I. 1SO KALITE BELGESI

Il. KALITE SERTIFIKALARI

2.1. VAL.110086 PU Dolgu & VAL.120053 PU Parlak Vernik
2.2. VAL.100043 Akrilik Dolgu & VAL.133039 Akrilik Parlak Vernik
2.3. VAL.110086 PU Dolgu & VAL.123064 PU ipekmat Vernik
2.4. VAL.100001 PU Astar Beyaz Boya &
VAL.160000 PU Parlak Beyaz Boya
2.5. VAL.100001 PU Astar Beyaz Boya &
VAL.160219 PU Mat Beyaz Boya
2.6. VAL.100001 PU Astar Beyaz Boya (Sararmaz Sertlestirici) &
VAL.173009 Akrilik Parlak Beyaz Boya
| 2.7. VAL.270020 Su Bazh PU Astar Beyaz Boya &
VAL.270519 Su Bazli PU Mat Beyaz Boya

il. TEST RAPORLARI

3.1. VAL.1110086 PU Dolgu & VAL.120053 PU Parlak Vernik
| 3.2. VAL.100043 Akrilik Dolgu & VAL.133039 Akrilik Parlak Vernik
3.3. VAL.110086 PU Dolgu & VAL.123064 PU ipekmat Vernik
| 3.4. VAL.100001 PU Astar Beyaz Boya &
| VAL.160000 PU Parlak Beyaz Boya
3.5. VAL.100001 PU Astar Beyaz Boya &
VAL.160219 PU Mat Beyaz Boya
3.6. VAL.100001 PU Astar Beyaz Boya (Sararmaz Sertlestirici) &
VAL.173009 Akrilik Parlak Beyaz Boya
3.7. VAL.270020 Su Bazlh PU Astar Beyaz Boya &
VAL.270519 Su Bazli PU Mat Beyaz Boya




E AIDIMA

Bu bolimde yer alan test sertifikalari ispanyol AIDIMA
Teknoloji Enstitlisii tarafindan test edilen lriinlerin EN 71-3
Avrupa standardi spesifikasyonlarina uygunlugunu
tanimlamaktadir. Test edilen urinler icerisindeki insan
sagligina zararli maddelerden Arsenik, Baryum, Kadmiyum,
Krom, Civa, Kursun, Antimon ve Selenyum miktarlari EN 71-3
Avrupa standardi normlarinin izin verdigi miktarlarin ¢ok
altindaolciilmiistur.




AIDIMA

Report reference: 034.0212-MA-E

TEST CERTIFICATE

PRODUCT: VAL.110086 : VAL.190026 2:1 PU Transparent Sealer
VAL.120053 : VAL.190004 2:1 PU Transparent Glossy Topcoat
COMPANY: Iba.Valresa Boya ve Kimya Sanayi Tic. A.S.
1.0SB Oguz Caddesi No : 24 06935
Sincan - Ankara / Turkiye
Phone number: +90312 267 56 22
TEST: Migration of certain elements
RESULT: According to the test report (ref. no. 034.0212-MA-E) (issued on
21% February 2012), the test sample taken from the mentioned
product, obtained the following results:
mg/k
Sample (mgrka)
As Ba Cd Cr Hg Pb Sb Se
1201060-03 <2b | 225 | =25 | <25 | =25 | =25 | 225 <25
Specifications
EN 71-3 25 1000 5 60 60 90 60 500

According with the results shown above, the product tested fulfil the EN 71-3 specifications.

Head of M
AIDIMA a@

This certificate does only apply to the samples tested at the AIDIMA laboratory.

"AIDIMA is a member of INNOVAWOQOD, the European network of Forestry, Wood and Furniture Research and
Training, an organisation that includes, among other, CATAS (ltaly), CTBA (France), CTIB (Belgium), DTI (Denmark),
ELKEDE (Greece), HFA (Austria), IHD (Germany), ITD (Poland), SHR (Holland), ST-TRATEK (Sweden), TRADA-
FIRA (Great Britain), University of Zagreb (Croatia), VTT (Finland), and WKI (Germany), etc”

Parque Tecnolégico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA
Tel: 96 136 60 70 - Fax 96 136 61 85

E-mail: aidima@aidima.es

www.aidima.es



AIDIMA

Report reference: 033.0212-MA-E

TEST CERTIFICATE

PRODUCT: VAL.100043 : VAL.190069 8:1 Acrylic Transparent Sealer .
VAL.133039 : VAL. 190072 2:1 Acrylic Transparent Glossy Topcoat

COMPANY: iba.Valresa Boya ve Kimya Sanayl Tic. A.S.
1.0SB Oguz Caddesi No : 24 06935
Sincan - Ankara / Turkiye
Phone number: +9031 2 267 56 22

TEST: Migration of certain e‘lement_s

RESULT: According to the test report (ref. no. 033.0212-MA-E) (issued on
21% February 2012), the test sample taken from the mentioned
product, obtained the followmg results:

(mg/kg)
Sample ) =
As Ba Cd | iG&ré| Ho Pb Sb Se
1201060-02 ©25 | <28 [ «gB | =96 | w25 | <25 ] = 2,5 <25
Specifications :
EN 71-3 25 1000 79 60 60 90 60 500

According with the results shown above, the product tested fulfil the EN 71-3 specifications.

'bzﬂ\ﬁA

ath

‘-l

Paterna, 0

Rosa M2 P £
Head of Ma

Aabiva  YINIQ IV
This certificate does only apply to the samples tested at the AIDIMA laboratory.

"AIDIMA is a member of INNOVAWOOD, the European network of Forestry, Wood and Furniture Research and
Training, an organisation that includes, among other, CATAS (ltaly), CTBA (France), CTIB (Belgium), DTI (Denmark),
ELKEDE (Greece), HFA (Austria), IHD (Germany), ITD (Poland), SHR (Holland), ST-TRATEK (Sweden), TRADA-
FIRA (Great Britain), University of Zagreb (Croatia), VTT (Finland), and WKI (Germany), etc”

Parque Tecnolégico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85
E-mail: aidima@aidima.es www.aidima.es




AIDIMA

Report reference: 013.0212-MA-E

TEST CERTIFICATE

PRODUCT: VAL.110086 : VAL.190026 2:1 PU Transparent Sealer _
VAL.123064 : VAL.1900012:1 PU Transparent Semi Matt Topcoat

COMPANY: Iba.Valresa Boya ve Kimya Sanayi Tic. A.S.
1.0SB Oguz Caddesi No : 24 06935 3
Sincan - Ankara / Turkiye
Phone numbeér: +90312 267 56 22

TEST: Migration of certain elements

RESULT: According to the test report (ref. no. 013.0212-MA-E) (issued on
: 29" February 2012), the test sample taken from the mentioned
product, obtained the following results:

(mg/kg)

Sari
by As | Ba | € 1 6| Hg | ¥ | sb Se

1201060-01 | <25 | <25 | <2,5 | <25 | <25 | <25 | <25 | <25

Specifications
EN 71-3 25 1000 i) 60 60 % | 60 “500.

According with the results shown above, the product tested fulfil the EN 71-3 specifications.

AIDIMA

This certificate does only apply to the samples tested at the AIDIMA laboratory.

"AIDIMA is a member of INNOVAWOOD, the European network of Forestry, Wood and Furniture Research and
Training, an organisation that includes, among other, CATAS (italy), CTBA (France), CTIB (Belgium), DTI (Denmark),
ELKEDE (Greece), HFA (Austria), IHD (Germany), ITD (Poland); SHR. (Holland), ST-TRATEK (Sweden), TRADA-
FIRA (Great Britain), University of Zagreb (Croatia), VTT (Finland), and WKI (Germany), etc”

Parque Tecnolégico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85
E-mail: aidima@aidima.es www.aidima.es 2.3



AIDIMA

Report reference: 035.0212-MA-E

TEST CERTIFICATE

PRODUCT: VAL.100001 : VAL.190021 2:1 PU White Sealer
VAL.160000 : VAL.190004 2:1 PU Glossy White Topcoat

COMPANY: Iba.Valresa Boya ve Kimya Sanayl Tic. A.S.
1.08B Oguz Caddesi No : 24 06935
Sincan - Ankara / Turkiye =~
Phone number: +90312 267 56 22

TEST: Migration of certain elements

RESULT: - According to the test report (ref. no. 035.0212-MA-E) (issued on

27" February 2012), the test sample taken from the mentioned
product, obtained the following resuilts: 5

(mg/kg)

Sample

As Ba Cd # Cr Hg Pb | Sb Se
1201060-04 <25 5,85 <25 | <25 | <25 | 265 <25 <25

Specifications '_
EN 71-3 25 .1000 75 60 60 90 : 60 500

According with the results shown above, the product tested fulfil the EN 71-3 specifications.

Paterna, 08" March 2012

Head of
AIDIMA

This certificate does only apply to: iiie.sampl'es tested at the AibiMA?iaboratory.

"AIDIMA is a member of INNOVAWOOD, the European network of Forestry, Wood and Furniture Research and
Training, an organisation that includes, among other, CATAS (ltaly), CTBA (France), CTIB (Belgium), DTI (Denmark),
ELKEDE (Greece), HFA (Austria), IHD (Germany),-ITD (Poland), SHR (Holland), ST-TRATEK (Sweden) TRADA-
FIRA (Great Britain), Umverswy of Zagreb {Croatia), VTT (Finland); and WKI (Germany), etc”

Parque Tecnolégico - Calle Benjamin Franklin, 13

Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85

E-mail: aidima@aidima.es www.aidima.es
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AIDIMA

Report reference: 036.0212-MA-E
TEST CERTIFICATE

PRODUCT: VAL.100001 : VAL.190021 2:1 PU White Sealer
VAL.160219 : VAL.190046 2:1 PU Matt White Topcoat

COMPANY: Iba.Valresa Boya ve Kimya Sanayi Tic. AS.
1.08B Oguz Caddesi No : 24 06935
Sincan - Ankara / Turkiye
Phone number: +90312 267 56 22

TEST: Migration of certain eleme'nts_

RESULT: According to the test report (ref. no. 036.0212-MA-E) (issued on
21% February 2012), the test sample taken from the mentioned
product, obtained the foliowing results:

m !k.
Sample = ___( g’ko)
As Ba Cd “Cr Hg Pb Sb Se
1201060-05 | <256 | 825 | <25 | <25 | <25 | 390 | < 25 :-<25
Specifications T
EN 71-3 25 1000 75 60 60 920 60 500

According with the results shown above, the product tested fulfil the EN 71-3 specifications.

This certificate does only apply to the samples tested at the AIDIMA laboratory.

"AIDIMA is a member of INNOVAWOOD, the European network of Forestry, Woad and Furniture Research and
Training, an organisation that includes, among other, CATAS (Italy), CTBA (France), CTIB (Belgium), DTI (Denmark),
ELKEDE (Greece), HFA (Austria), IHD. (Germany), ITD (Poland), SHR.(Holland), ST-TRATEK (Sweden), TRADA-
FIRA (Great Britain), University of Zagreb (Croatia), VTT (Finland), and WKI (Germany), etc”: o

Parque Tecnolégico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85
E-mail: aidima@aidima.es

www.aidima.es




EAIDIMA

Bu boliimde yer alan test raporlari, test edilen driinlere ait
sertifikalarin verilmesi i¢in yapilan ol¢iimlerin detaylarini
aciklamaktadir. Olciimler ispanyol AIDIMA Teknoloji
Enstitiisi'niin Valencia ispanya'daki tesisinde gercek-
lestirilmistir. Her test raporunun sonundayer alan “Yorumlar®
boliimiinde test edilen lriinlerin EN 71-3 spesifikasyonlarina

uygunlugunun dogrulandigi belirtilmistir.




AIDIMA

Sample reference: 1201060-[03]
Order sheet: 21102456

TEST REPORT n° 034.0212-MA-E

REQUESTED BY:

COMPANY: iba.Valresa Boya ve Kimya Sanayi Tic. A.S.

PERSON IN CHARGE: Alptekin AKGUMUS

ADDRESS: 1.0SB Oguz Caddesi No : 24 06935

CITY: Sincan - Ankara / Turkiye

PHONE NUMBER: +90312 267 56 22

REFERRING TO:

SAMPLE: Coating

TEST: Migration of certain elements
SAMPLE RECEPTION DATE: 19 of January, 2012
TESTING STARTING DATE: 19 of January, 2012
TESTING FINISHING DATE: 30 of January, 2012

THIS REPORT CONSIST OF 4 CONSECUTIVELY NUMBERED PAGES.

The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
be carried out within this limits.

Environmental Laboratory

Parque Tecnolégico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85
E-mail: aidima@aidima.es www.aidima.es o |



Test report n° 034.0212-MA-E Page 2 of 4

1. SAMPLE DESCRIPTION AND IDENTIFICATION.
PREVIOUS IDENTIFICATION TO THE TEST.

Samples of a finishing process applied on MDF boards (34,5 x 15 x 1)
cm are supplied. According to the information supplied by the customer,
the coating process tested is consisted of the products labeled as:

Reference ) SR
AIDIMA ~ Description
1201060-03 VAL.110086 : VAL.190026 2:1 PU Transparent Sealer
: VAL.120053 : VAL.190004 2:1 PU Transparent Glossy Topcoat

Table 1.- Sample reference and description.

Figure 1.- Samples supplied by the company.

2. SAMPLE TRACEABILITY

The samples were supphed by the company to AIDIMA facilities
(Paterna, Valéncia).

3. TEST REQUESTED

- Migration of certain elements.

4, METHOD DESCRIPTION

One gram of coating is taken from the sample (Flgure 1) through
mechanical action.

Then, the coating is mixed with 0,07 M HCI solution (50 times the coating
weight)

) to be between 1,0 and 1 5

Environmental Laboratory



Test report n° 034.0212-MA-E

Page 3 of 4

The method goes on and the sample is shaked one hour at 37 °C. Then
the sample is leaved to rest one more hour at 37 °C and filtered if
necessary. '

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

5. STANDARD TEST METHODS

The test method used to assess the metals determination is according
with the european standard: EN 71-3 “Safety of toys - Part 3: Migration of
certain elements”.

PARAMETER METHOD
Migration EN 71-3
Metals determination EN ISO 11885

Mercury

AA, Cold Vapor and Hydride Generation

6. TEST RESULTS

Table 2.- Test Methods.

(mg/kg)
Sample
P As | Ba | Cd | Cr | Hg | Pb | Sb | Se
1201060-03 | <25 | <20 | <25 {1 <25 | <25 | <25 | <25 | <25
Specifications
EN 71-3 25 1000 75 60 60 90 60 500
Table 3.- Results.
COMMENTS:

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.

Environmental Laboratory

AIDIMA



Test report n° 034.0212-MA-E Page 4 of 4

The results of these tests only refers to the object/s teste&f'

This document may not be either totally or partially reproduced without the
authorisation from the laboratory. :

- 21" of February, 2012

Researcher of'the
Environme tal Laboratory Environmental Laboratory

Environmental Laboratory



AIDIMA

Sample reference: 1201060-[02]
Order sheet: 21102456

TEST REPORT n° 033.0212-MA-E

REQUESTED BY:

COMPANY: Iba.Valresa Boya ve Kimya Sanayi Tic. A.$.

PERSON IN CHARGE: Alptekin AKGUMUS

ADDRESS: 1.0SB Oguz Caddesi No : 24 06935

CITY: Sincan - Ankara / Turkiye

PHONE NUMBER: +90312 267 56 22

REFERRING TO:

SAMPLE: Coating

TEST: Migration of certain elements
SAMPLE RECEPTION DATE: 19 of January, 2012
TESTING STARTING DATE: 19 of January, 2012
TESTING FINISHING DATE: 30 of January, 2012

THIS REPORT CONSIST OF 4 CONSECUTIVELY NUMBERED PAGES.

The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
be carried out within this limits.

Environmental Laboratory

Parque Tecnol6gico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85
E-mail: aidima®@aidima.es www.aidima.es



Test report n° 033.0212-MA-E Page 2 of 4

1. SAMPLE DESCRIPTION AND IDENTIFICATION.
PREVIOUS IDENTIFICATION TO THE TEST.

”Samples of a finishing process a'ppiied on MDF boards (34,5 x 15 x 1)
cm are supplied. According to the information supplied by the customer,
the coating process tested is consisted of the products labeled as:

Reference S e
AIDIMA - | Pescrlptlon ______
1201060-02 VAL.100043 : VAL:190069 8:1 Acrylic Transparent Sealer
VAL.133039 : VAL.190072 2:1 Acrylic Transparent Glossy Topcoat

Table 1.- Sample reference and description.

Figure 1.- Samples supplied by the company.

2.  SAMPLE TRACEABILITY

The samples were supplied by the company to AIDIMA facilities
(Paterna, Valéncia).

3. TEST REQUESTED

- Migration of certain elements.

4. METHOD DESCRIPTION

One gram of coating is taken from the sample (Figure 1), through
mechanical action.

| Then, the coating is mixed with 0,07 M HCI solution (50 times the cdatin‘g
weight).

The solution is shaked one minute and the pH is measured. The pH has
to be between 1,0 and 1,5.

Environmental Laboratory



Test report n® 033.0212-MA-E

Page 3 of 4

The method goes on and the sample is shaked one hour at 37 °C. Then

the sample is leaved to rest one more hour at 37 °C and filtered if
necessary.

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

5. STANDARD TEST METHODS

The test method used to assess the metals determination is according

with the european standard: EN 71-3 “Safety of toys - Part 3: Migration of
certain elements”.

PARAMETER METHOD
Migration EN 71-3
Metals determination EN ISO 11885

Mercury

AA, Cold Vapor and Hydride Generation

6. TEST RESULTS

Table 2.- Test Methods.

(mg/kg)

S |

Sl As | Ba | Cd | Cr | Hg | Pb | Sb | Se

1201060-02 | <2,5 | <26 | <25 | <25 | <25 | <25 | <25 <25

Specifications

EN 71-3 25 1000 75 60 60 90 60 500
Table 3.- Resuilts.

COMMENTS:

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.

Environmental Laboratory

A IPsIAA A



Test report n° 033..0212-MA-E Page 4 of 4 ; '

The results of these tests only refers to the object/s tested.

This document may not be either totally or partially reproduced without the
authorisation from the laboratory.

21" of February, 2012

Iy
anager of the Researcher t;? H}U d IV

Environme tal Laboratory Environmental Laboratory

Environmental Laboratory
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AIDIMA

Sample reference: 1201060-[01]
Order sheet: 21102456

TEST REPORT n° 013.0212-MA-E

REQUESTED BY:

COMPANY: iba.Valresa Boya ve Kimya Sanayi Tic. A.S.

PERSON IN CHARGE: Alptekin AKGUMUS

ADDRESS: 1.0SB Oguz Caddesi No : 24 06935

CITY: Sincan - Ankara / Turkiye

PHONE NUMBER: +90312 267 56 22

REFERRING TO:

SAMPLE: Coating

TEST: Migration of certain elements
SAMPLE RECEPTION DATE: 19 of January, 2012
TESTING STARTING DATE: 19 of January, 2012
TESTING FINISHING DATE: 30 of January, 2012

THIS REPORT CONSIST OF 4 CONSECUTIVELY NUMBERED PAGES.

The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
be carried out within this limits.

Environmental Laboratory

Parque Tecnolégico - Calle Benjamin Franklin, 13

Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85

E-mail: aidima@aidima.es www.aidima.es



Test report n° 013.0212-MA-E Page 2 of 4

1. SAMPLE DESCRIPTION AND IDENTIFICATION.
PREVIOUS IDENTIFICATION TO THE TEST.

Samples of a finishing process applied on MDF boards (34,5 x 15 x 1)
cm are supplied. According to the information supplied by the customer,
the coating process tested is consisted of the products labeled as:

Reference L N
AIDIMA _—— Plcipmon -
1201060-01 VAL.110086 : VAL.190026 2:1 PU Transparent Sealer
VAL.123064 : VAL.190001 2:1 PU Transparent Semi Matt Topcoat

Table 1.- Sample reference and description.

Figure 1.- Samples supplied by the company.

2. SAMPLE TRACEABILITY

(Paterna, Valéncia).

3. TEST REQUESTED

- Migration of certain elements.

4, METHOD DESCRIPTION

One gram of coating is taken from the sample (Flgure 1), through
mechanical action. :

Then, the coating is mixed with 0,07 M HCI solutlon (50 times the coating
weight).

The solution is  shaked one minute and the pH is measured The pH has
to be between 1,0 and 1,5.

Environmental Laboratory

————
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Test report n° 013.0212-MA-E Page 3 of 4

The method goes on and the sample is shaked one hour at 37 °C. Then
the sample is leaved to rest one more hour at 37 °C and filtered if
necessary. '

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

5.  STANDARD TEST METHODS

The test method used to assess the metals determination is according

with the european standard: EN 71-3 “Safety of toys - Part 3: Migration of
certain elements”.

PARAMETER METHOD
Migration EN 71-3
h ‘ Metals determination EN ISO 11885
Mercury AA, Cold Vapor and Hydride Generation

Table 2.- Test Methods.

6. TEST RESULTS

(mg/kg)
As Ba Cd Cr Hg Pb Sb Se
1201060-01 | <25 | <25 | <25 | <25 | < 25| <25 | <25 | =25

Sample

Specifications _
EN 71-3 25 1000 75 60 60 90 60 500
Table 3.- Results.
COMMENTS:

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.

Environmental Laboratory



Test report n° 013.0212-MA-E Page 4 of 4

¢
€
_ - . :
The results of these tests only refers to the object/s tested. I
This document may not be either totally or partially reproduced without the
authorisation from the laboratory.
21™ of February, 2012
DIMA
=
9
= ~

Researcher c‘# iﬂL'GIV

Technical Manager of the
nvironme ital Laboratory Environmental Laboratory

Environmental Laboratory



AIDIMA

Sample reference: 1201 060-[04]
Order sheet: 21102456

TEST REPORT n° 035.0212-MA-E

REQUESTED BY:
COMPANY: Iba.Valresa Boya ve Kimya Sanayi Tic. A.S.
PERSON IN CHARGE: Alptekin AKGUMUS
ADDRESS: 1.0SB Oguz Caddesi No : 24 06935
CITY: Sincan - Ankara / Turkiye
PHONE NUMBER: +90312 267 56 22
REFERRING TO:
SAMPLE: Coating
TEST: Migration of certain elements
SAMPLE RECEPTION DATE: 19 of January, 2012
TESTING STARTING DATE: 19 of January, 2012
TESTING FINISHING DATE: 30 of January, 2012

THIS REPORT CONSIST OF 4 CONSECUTIVELY NUMBERED PAGES.

The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
be carried out within this limits.

Environmental Laboratory

Parque Tecnolégico - Calle Benjamin Franklin, 13
Apartado no 50 - 46980 PATERNA (Valencia) ESPANA

Tel: 96 136 60 70 - Fax 96 136 61 85
E-mail: aidima@aidima.es www.aidima.es 34



Test report n° 035.0212-MA-E

5. STANDARD TEST METHODS

Page 3 of 4

The method goes on and the sample is shaked one hour at 37 °C. Then
the sample is leaved to rest one more hour at 37 °C and filtered if
necessary. ’

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

The test method used to assess the metals determination is according

with the european standard: EN 71-3 “Safety of toys - Part 3: Migration of
certain elements”.

PARAMETER METHOD
Migration EN 71-3
Metals determination EN ISO 11885

Mercury

AA, Cold Vapor and Hydride Generation

6. TEST RESULTS

Table 2.- Test Methods. /

(mg/kg)
S |
el As | Ba | Cd | Cr | Hg | Pb | Sb | Se
1201060-04 | <25 | 585 | <25 | <25 | <25 | 265 | <25 | <25
Specifications
EN 71-3 25 1000 75 60 60 90 60 500
Table 3.- Results.
COMMENTS:

Environmental Laboratory

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.

AIOIANN A



Test report n° 035.0212-MA-E e  Pagedof4

The results of these tests only refers to the ob;ectls tested

This document may not be either totally or par’ually reproduced wuthout the
authorisation from the laboratory.

21" of February, 2012

#ﬁéﬂ#\#\? Researcher of the

ental Laboratory Environmental Laboratory

Techni

Enviror\
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The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
be carried out within this limits.
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1. SAMPLE DESCRIPTION AND IDENTIFICATION.
PREVIOUS IDENTIFICATION TO THE TEST.

Samples of a finishing process applied on MDF boards (34,5 x 15 x 1)
cm are supplied. According to the information supplied by the customer,
the coating process tested is consisted of the products labeled as:

Referénce e :
AIDIMA _ ~ Description
VAL.160219 : VAL.1900462:1 PU Matt White Topcoat

Table 1.- Sample reference and description.

Figure 1.- Samples supplied by the company.

- SAMPLE TRACEABILITY

The samples were supplied by the company to AIDIMA facilities
(Paterna, Valéncia).

3. TEST REQUESTED

- Migration of certain elements.

4, METHOD DESCRIPTION

One gram of coating is taken from the sample (Figure 1), through
mechanical action. '

Then, the coating is mixed with 0,07 M HCI solution (50 times the coating
weight).

The solution is shaked one minute and the pH is measured. The pH has
to be between 1,0 and 1,5.

Environmental Laboratory



Test report n° 036.0212-MA-E

Page 3 of 4

The method goes on and the sample is shaked one hour at 37 °C. Then
the sample is leaved to rest one more hour at 37 °C and filtered if

necessary.

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

5. STANDARD TEST METHODS

The test method used to assess the metals determination is according
with the european standard: EN 71-3 “Safety of toys - Part 3: Migration of

certain elements”.

PARAMETER METHOD
Migration EN 71-3
Metals determination EN ISO 11885

Mercury

AA, Cold Vapor and Hydride Generation

6. TEST RESULTS

Table 2.- Test Methods.

(mg/kg)
S |
BB As | Ba | Ccd | Cr | Hg | Po | Sb | se
1201060-05 | <25 | 8,25 | <25 | <25 | <25 ]| 390 | <25 | <25
Specifications
EN 71-3 25 1000 75 60 60 90 60 500
Table 3.- Results.
COMMENTS:

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.
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The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
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1. SAMPLE DESCRIPTION AND IDENTIFICAT!ON.
PREVIOUS IDENTIFICATION TO THE TEST.

Samples of a finishing process apphed on MDF boards (34 5x15x1)
cm are supplied. According to the information supplied by the customer,
the coating process tested is consisted of the prodiujcts labeled as:

Reference

AIDIMA _ B | Descrlptlon

1201060-06 VAL.100001 : VAL.190069 4:1 PU White Sealer (Yellowing Resistant)
VAL.173009 : VAL.190072 2:1 Acrylic Glossy White Topcoat

Table 1.- Sample reference and description.

Figure 1.- Samples:supplied by the company.

2 SAMPLE TRACEABILITY

The samples were supplied by the company to AIDIMA facilities
(Paterna, Valéncia).

3. TEST REQUESTED

- Migration of certain elements.

4. METHOD DESCRIPTION

One gram of coating is taken from the sample (Figure 1), through
mechanical action.

Then, the coating is mixed with 0,07 M HCI solutlon (50 times the coating
weight).

The solution is shaked one minute and the pH is measured. The pH has
to be between 1,0 and 1,5.
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The method goes on and the sample is shaked one hour at 37 °C. Then
the sample is leaved to rest one more hour at 37 °C and filtered if

necessary.

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

5. STANDARD TEST METHODS

The test method used to assess the metals determination is according
with the european standard: EN 71-3 “Safety of toys - Part 3: Migration of

certain elements”.

PARAMETER METHOD
Migration EN 71-3
Metals determination EN ISO 11885

Mercury

AA, Cold Vapor and Hydride Generation

6. TEST RESULTS

Table 2.- Test Methods.

(mg/kg)
S le
e As | Ba | Cd | Cr | Hg | Pb | sb | se
1201060-06 | <25 | 219 | <25 | <25 | <25 | 980 | <25 | <25
Specifications
EN 71-3 25 1000 75 60 60 90 60 500
Table 3.- Results.
COMMENTS:

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.
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The sample, object of this report will be in AIDIMA for 6 months from the report. Once
this period of time is over, the sample will be managed suitably, therefore any claim must
be carried out within this limits.
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y SAMPLE DESCRIPTION AND IDENTIFICATION.
PREVIOUS IDENTIFICATION TO THE TEST.

Samples of a finishing process applied on MDF boards (34,5 x 15 x 1)
cm are supplied. According to the information supplied by the customer,
the coating process tested is consisted of the products labeled as:

Reference L
'AIDIMA = Description o
1201060-07 VAL.270020 : VAL.190202 8:1 Waterborne PU White Sealer
VAL.270519 : VAL.190202 2:1 Waterborne PU Matt White Topcoat

Table 1.- Sample reference and description.

Figure 1.- Samples supplied by the company.

2. SAMPLE TRACEABILITY

The samples were supplied by the company to AIDIMA facilities
(Paterna, Valéncia).

3. TEST REQUESTED

- Migration of certain elements.

4. METHOD DESCRIPTION

One gram of coating is taken from the sample (Figu-re 1), through
mechanical action. :

Then, the coating is mixed with 0,07 M HCI solution (50 times the coating
weight). :

The solution is shaked one minute and the pH is measured. The pH has
to be between 1,0 and 1,5. RN
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The method goes on and the sample is shaked one hour at 37 °C. Then
the sample is leaved to rest one more hour at 37 °C and filtered if
necessary. |

Finally, certain elements are measured by ICP-OES. The mercury one is
measured by AA (Cold Vapor and Hydride Generation).

5. STANDARD TEST METHODS

The test method used to assess the metals determination is according
with the european standard: EN 71-3 “Safety of toys - Part 3. Migration of
certain elements”.

AIDIMA

PARAMETER METHOD
Migration EN 71-3
Metals determination EN ISO 11885
Mercury AA, Cold Vapor and Hydride Generation

Table 2.- Test Methods.

6. TEST RESULTS

(mg/kg)

Sampl
RO As | Ba | Cd | Cr | Hg | Pb | Sb | se

1201060-07 | <2,56 | <256 | <25 | <25 | <25 | <25 |<25| <25

Specifications
EN 71-3 25 1000 79 60 60 90 60 500
Table 3.- Results.
COMMENTS:

According the obtained results, it can be concluded that the samples
tested fulfil the EN 71-3 specifications.
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